PARTS LIST (QUEEN SIZE)

A 1pc Allen key M5

B 4pcs Bolt ¢ 5/16%65mm

C 8pcs spring washer ¢ 5/16%12mm

D 12pcs flat washer ¢ 5/16%16mm

N

@)))»»)))»)

Q

E12pcs Bolt ¢ 5/16%25mm

F 4pcs Bolt (1)5/16*40"“1 G 1pc spanner H 4:pCS nut (1)5/16*13mm
@)m @) 5——
| 2pcs support legs| J 2pcs side rails | K 4 pcs legs L 1pc middle support bars
ﬁ
M
M 1 pc headboard N 1 pc footboard 0 plastic cover P 26pcs slats
0-1 (13pcs) C >
0-2 (26pcs) o




ASSEMBLY INSTRUCTION (QUEEN SIZE)




	008 QUEEN SIZE 1-2-Model
	008 QUEEN SIZE 2-2-Model

